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NUTORK CORP.
NO.158, LANE 1888, DAYE ROAD, FENGXIAN AREA, SHANGHAI, CHINA

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : LIMIT SWITCHBOX

SGS Ref No. : GZIN1512056728MR

Style / ltem No. : NTS-CPXX

Sample Receiving Date : Dec. 29, 2015

Test Performing Date : Dec. 29, 2015 to Jan. 7, 2016

Test Performed . Selected test(s) as requested by applicant

Test Result(s) : For further details, please refer to the following page(s)

Signed for and on behalf of
Xiamen Branch, SGS-CSTC Co., Ltd.

e T -

“Sharky Xia
Approved Signatory

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible
at hitp://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic
Documents at _t_tp_::_‘f_wv._rws_g_s_.g:(_)_r_qfe_mﬁerr_ns—gl!_tj‘_('.fn_;_ii_ti_on_s_g"_rgr_!!_!_s—e—D(_)m_imgr!!._as_px. Attention is drawn to the limitation of \iabiritty‘
ir n and jur on issues defined therein. Any holder of this documnt is advised that information contained hereon reflects
the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility
is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the
transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized
alteration, forgery or falsification of the content or appearance of this document Is unlawful and offenders may be prosecuted to the fullest
extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are
retained for 30 days only .

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at tel ephone: (86-755)83071443
or email: CN.Doccheck@sgs.com

No.31 Xianghong Road, Xiang'An Torch Industil Zone, Xiamen, Fsjan Province, China 361101 1 (86-592) 5768537  f (86-502) 5766480  Www.sgsgroup.com.cn
E AR T E (AR ) FLESIES HB4R: 361101 1 (86-502)5766557  f (86-502) 5766460 € sgs.china@sgs.com

Member of the SGS Group (SGS SA)




Test Report No.: XMHG15120070570T-01 Date: Jan. 12, 2016 Page 2 of 6

Summary of Results:
No. Test ltem Test Method Result Conclusion

IEC 60529:1989+A1:1999+A2:2013 )
1 IP6X ) ) No ingress of dust /
Section 13.4 and Section 13.6

IEC 60529:1989+A1:1999+A2:2013 _
2 IPX8 i No ingress of water /
Section 14.2.8

Note: Pass: Meet the requirements;
Fail: Does not meet the requirements;
/: Not Apply to the judgment.

Original Sample Photo:

Sample 2

Sample 1
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1. Test ltem: IP6X
Sample Description: See photo
Test Method: IEC 60529:1989+A1:1999+A2:2013 Section 13.4 and Section 13.6
Test Condition:
Test Dust: Talcum powder
Dust Concentration: 2 kg/m® chamber volume and be kept in suspension during the test
Depression: 2 kPa
Test Duration: 8 hours
Lab Environment Condition: 15C~35C, 25%RH~75%RH
Test Result:

Sample Result

1 No ingress of dust

Test Photo:

After test (Sample 1) After test (Sample 1) - Local part
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Test Report

After test (Sample 1) - Interior

No.: XMHG15120070570T-01 Date: Jan. 12, 2016

During test

Equipment Information:

Equipment

: o Next Calibration
Model Equipment No. Calibration date

date

Sand and dust
test chamber

SC-010 GZMR-RL-E070 2015-04-14 2016-04-13
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2. Test ltem: IPX8
Sample Description: See photo
Test Method: IEC 60529:1989+A1:1999+A2:2013 Section 14.2.8
Test Condition:
Depth: 50 m (0.15 m water depth and 0.5 MPa air pressure).
Test duration: 72 H
Test Result:

Sample Result

2 No ingress of water

Remark: This test was subcontracted to SGS other qualified subcontractor.

Test Photo:

After test (Sample 2) Aftr test (Sample ) - ocal part
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During Test

Equipment Information:

. . o Next Calibration

Equipment Model Equipment No. Calibration date dat
ate

Waterproof tester X8 GZMR-RL-E094 2015-08-12 2016-08-11

Remark: This test report is to supersede the test report number XMHG15120070570T.

The testing report/certificate only refers to the sample(s) tested.
***End of Report™**
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